
 

Patons Lane Resource Recovery Centre –

Integrated Water and Leachate Plant 

Modifications – Modification Report 

SRC Operations Pty Ltd 
Jackson Environment and Planning Pty Ltd 

Suite 102, Level 1, 25-29 Berry St, North Sydney NSW  2060 
T: 02 8056 1849 | E: admin@jacksonenvironment.com.au  

W: jacksonenvironment.com.au



  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 2 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

This report has been prepared by the following staff of Jackson Environment and Planning Pty Ltd, Suite 102, Level 1, 

25-29 Berry St, North Sydney NSW 2060. 

Author 1: Erik Larson, Senior Consultant, B.Sc. Natural Resources Planning, CPESC. 
[...]
Date Revision  Drawn By Site description Jackson Environment and Planning Pty Ltd 

Strategy  |  Infrastructure  |  Compliance  |  Procurement 
A: Suite 102, Level 1, 25-29 Berry St, North Sydney  NSW  2060 
E: admin@jacksonenvironment.com.au 
T: 02 8056 1849 
W: http://www.jacksonenvironment.com.au    

Client SRC Operations Pty Ltd 

07/11/22 Revision A E. Larson 123-179 Patons 
Lane, Orchard Hills 
(Lot 40 DP 738126) 

Project Patons Lane Modification Proposal 

   Title LTP conceptual design 

   Scale NTS 

   Source Bingo Industries 

 

mailto:admin@jacksonenvironment.com.au
http://www.jacksonenvironment.com.au/


  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 35 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

Figure 3.6. LTP conceptual oblique detail. Full scale concept plans are provided in Appendix B. 

 
Date Revision  Drawn By Site description Jackson Environment and Planning Pty Ltd 

Strategy  |  Infrastructure  |  Compliance  |  Procurement 
A: Suite 102, Level 1, 25-29 Berry St, North Sydney  NSW  2060 
E: admin@jacksonenvironment.com.au 
T: 02 8056 1849 
W: http://www.jacksonenvironment.com.au    

Client SRC Operations Pty Ltd 

07/11/22 Revision A E. Larson 123-179 Patons 
Lane, Orchard Hills 
(Lot 40 DP 738126) 

Project Patons Lane Modification Proposal 

   Title LTP conceptual design oblique 

   Scale NTS 

   Source Bingo Industries 

  

mailto:admin@jacksonenvironment.com.au
http://www.jacksonenvironment.com.au/


  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 36 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

Figure 3.7. Leachate Treatment Plant (LTP) conceptual process details. Full scale concept plans are provided in Appendix B. 

 
Date Revision  Drawn By Site description Jackson Environment and Planning Pty Ltd 

Strategy  |  Infrastructure  |  Compliance  |  Procurement 
A: Suite 102, Level 1, 25-29 Berry St, North Sydney  NSW  2060 
E: admin@jacksonenvironment.com.au 
T: 02 8056 1849 
W: http://www.jacksonenvironment.com.au    

Client SRC Operations Pty Ltd 

22/12/22 Revision A E. Larson 123-179 Patons 
Lane, Orchard Hills 
(Lot 40 DP 738126) 

Project Patons Lane Modification Proposal 

   Title LTP detailed concept 

   Scale NTS 

   Source Bingo Industries 

mailto:admin@jacksonenvironment.com.au
http://www.jacksonenvironment.com.au/


  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 37 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

3.2.1. Recycling Water Treatment Plant (RWTP) 
Current processes on the Site include recovery of reusable aggregates and sand from C&D waste through a washing 

and classification process.  

To maximise the reuse of water in the soil wash plant, a thickener, filter press and filtration system is proposed to be 

installed within the water management system. The additional water treatment would produce water at quality 

specifications for reuse within the washing plant. This would reduce the amount of supplemental water required for 

the soil wash plant and reduce the volume of water required to be disposed. 

Upgrade to the soil wash plant is also required to ensure adequate treatment of soil wash water for reuse in a NSW 

EPA approved resource recovery trial. Bingo has approval from the EPA to trial the recovery of aggregates from general 

solid waste (non-putrescible) soils that meet contaminant threshold (CT1) classification. The trial will identify if the 

facility’s processes are suitable to accept and treat materials classified as general solid waste (GSW). If successful, a 

permanent amendment to EPL 21259 would be sought to accept soils classified as GSW for the purpose of waste 

storage and resource recovery. 

The GSW will undergo dry solids screening then run through the same washing process as the C&D waste to recover 

the reusable fines (sand and aggregates). The output of the washer will be a tailings water stream, which would be 

treated for reuse in the soil wash system.  

Soil Wash Trial Background 

In May 2020 an application for a variation to the PLRRC Environment Protection Licence (EPL) 21259 was submitted to 

the NSW EPA. The application sought approval to receive soils (non-putrescible GSW) for the purpose of conducting a 

wash plant trial. The trial proposes to separate the soil, sand and aggregate into certain recovered particle size 

fractions suitable for use in construction applications. EPA approved a variation to the licence on 9 August 2021. 

Condition L2.1 of the facility’s current EPL 21259 approves the acceptance of soil that meets Contaminant Threshold 

1 (CT1) requirements for the purposes of the wash plant. Wet separation plants have been developed in Europe and 

represent state-of-the-art technology for maximising the recovery of soil, sand and aggregate from general solid waste 

comprising mainly soil from building sites. 

The trial aims to render soils, otherwise destined for landfill, as suitable for recycling and reuse. To support these 

activities at the PLRRC the soil wash water treatment improvements as described in this Modification Proposal are 

required to ensure reuse water can be appropriately managed and water quality specifications can be met to support 

the attainment of higher resource recovery rates. 

Upgraded Soil Wash Water Treatment Design  

The recycled water treatment plant will provide water quality to a specification suitable for washing aggregates and 

coarse and fine sand recovery process for GSW and <60mm C&D waste. The plant will function to treat the possible 

range of contaminants of concern and solids loading which may report to the wastewater stream. 

The current system includes a waste material feed of 150 t/hr through a washing and classification process. This occurs 

via an existing “log washer” which can handle up to 520 m3/hr of recycled water.  

The incoming solid wastes will be categorised as GSW based on the NSW Waste Classification Guidelines, Part 1. 

Additional quality limits and other acceptance parameters may be put in place by Bingo to control the classification of 

the waste tailings sludge stream for disposal, or to operate within the limits posed by the treatment process.  

The wastewater carried over from the washing process will be treated in a thickener for further solids removal. The 

thickener underflow (sludge) will be dewatered for disposal using a filter press. The thickener has a solids loading limit 



  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 38 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

of 60,000 mg/L (as total suspended solids, TSS), and the washer is limited to a flow capacity of 520m3/h. The thickener 

has the capacity to process up to 800m3/h (at 60,000 mg/L TSS), so the downstream dewatering and overflow 

wastewater treatment process should allow for future expansion if needed. 

The dewatering of the thickener underflow will target the minimisation of moisture content, as far as practical, to 

minimise the disposal mass of the dewatered solids. The basis of design assumes a 35% moisture content, however 

vendors for the system will be asked to aim for a lower moisture content where possible and review the implications 

on the mass flows, particularly for the thickener overflow.  

The disposal cost of the dewatered solids will also be determined by the contaminant loads in the solids. However, 

SRC Operations Pty Ltd will control, manage, and only accept incoming waste of the specified and approved quality to 

avoid the resulting sludge being classified as restricted waste. 

The thickener overflow will be treated by filtration system for reuse in the log washer, which will be topped up from 

alternative sources as needed. These could include, stormwater collected in the site clean water dam(s), a future 

potable water connection, water tankered to site and other sources such as recycled water from a nearby Sydney 

Water treatment plant. The treatment plant performance will be required to meet the following primary objectives: 

• To meet the solids loading and sizing rate for the log washer sprays (TSS = 100mg/L and a maximum particle 

size of 90μm); 

• To avoid accumulation of salts or other parameters which may result in the process failing (e.g. scaling); and  

• To avoid posing a risk to the health and safety of personnel who might be working on or near the log washer 

and exposed to the sprayed water. 

The thickener infeed will also include a trash screen to collect floating debris. Based on the PSD data provided in Table 

3.1, finer particle removal equipment will be achieved using a Dissolved Air Flotation (DAF) technology.  

Table 3.1. RWTP Influent Particle Size Data for <60 mm waste. 

Sample Location Sample D90 (µm) D50 (µm) D10(µm) 

RWTP Influent Unflocculated 30.4 5.6 0.58 

Flocculated 36.1 4.9 <0.58 

 

The main processing and treatment steps and mass balance being considered are shown in the block flow diagram in 

Figure 3.8 and Table 3.2. The mass balance is presented as an hourly rate for a washing stage that will run for 10 hours 

per day. Storage and processing times for the downstream dewatering and RWTP plant may include storage to allow 

for operation over shorter or longer durations. 



  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 39 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

Figure 3.8. Block flow diagram for GSW washing and wash water treatment.  

 

Table 3.2. Stream table for GSW washing and wash water treatment. 

Stream Units 1 2 3 4 4a 4b 5 6 

Water / liquid flow t/h 0 12 508 86 16 70 492 492 

Dry solids flow t/h 150 120 30 30 30 0.05 0.05 0.05 

Total flow t/h 150 132 538 116 46 70 492 492 

The treated effluent will be recycled for use in the log washer, blended with stormwater to make up for losses in the 

process. The exact specifications for each stream will be determined during detailed design of the water recycle 

treatment process. However, the following additional specifications are being targeted for the detailed design. 

The recycled water quality was based on minimizing the risk to human health and safety, minimum wash-plant 

specification requirement, RWTP performance and longevity of exposed equipment. 

As part of the system, multi media filters and granular activated carbon filters will be used to treat the water to ensure 

it is suitable for reuse in the washing process. 

Monitoring 

Per the approved Patons Lane GSW Wash Plant Project Trial Monitoring Plan (BECA 2021), the following sample points 

have been adopted for the project trial. Sample points are associated with key stages of the resource recovery process, 

being: 

• Pre-screening of received GSW materials; 

• Washing of materials at the washing plant; 

• Treatment of wash water at the water treatment facility; and 

• Final screening and separation of GSW materials. 

  



  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 40 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

Output – Recovered Aggregates and Fines 

Recovered aggregates will be assessed against table 1 of the Recovered Aggregate Order 2014 under Part 9, Clause 93 

of the Protection of the Environment Operations (Waste) Regulation 2014. 

Recovered sands will be assessed against table 1 of the “batch process” in the Recovered Fines Order 2014 (Refer to 

Appendix A – Adopted Screening Levels) under Part 9, Clause 93 of the Protection of the Environment Operations 

(Waste) Regulation 2014. 

Material that does not meet the resource recovery order requirements will initially be assessed against other 

standards including the Recovered fines specification for Alternative Daily Cover and or the Waste Classification 

Guidelines for lawful disposal. 

3.2.2. Landfill Leachate Treatment Plant (LTP) 
A leachate treatment plant is proposed to manage landfill leachate (from landfill operations only) and the current 

operational constraints associated with the existing leachate management system. This infrastructure is separate to 

the wash plant. 

Heavy rainfall in the first quarter of 2022 placed substantial pressure on the existing approved leachate management 

system. The rainfall has stressed the need for improvements to support future landfill operations and minimise 

potential environmental impacts. The current system of pumping leachate from the landfill to an aerated leachate 

pond faces maintenance and operations challenges including siltation of the settlement dams, associated operational 

and maintenance issues. 

The leachate treatment system is expected to comprise a leachate treatment plant with associated filters and chemical 

dosing systems. See Figure 3.2 for a conceptual process flow diagram. 

The LTP will implement best practice technology including a sequencing batch reactor (SBR), biological removal of 

organics and nutrients, and media filtration for removing dissolved contaminants if required. 

The sequencing batch reactor (SBR) is a fill-and draw activated sludge system for wastewater treatment. In this system, 

wastewater is added to a single “batch” reactor, treated to remove undesirable components, and then discharged. 

Equalization, aeration, and clarification can all be achieved using a single batch reactor. To optimize the performance 

of the system, two or more batch reactors are used in a predetermined sequence of operations. SBR systems have 

been successfully used to treat both municipal and industrial wastewater. The difference between SBR and a 

conventional activated sludge system is that SBR performs equalization, biological treatment, and secondary 

clarification in a single tank using a timed control sequence.1 

The process will also have the capability for future addition of media filtration, including a sand filter, granular 

activated carbon (GAC), and other media for polishing prior to discharge (i.e. via trade waste agreement with Sydney 

Water).  

 

 
1 US EPA (1999). Wastewater Technology Fact Sheet Sequencing Batch Reactors. Internet publication: 
https://www3.epa.gov/npdes/pubs/sbr_new.pdf.  

https://www3.epa.gov/npdes/pubs/sbr_new.pdf


  Modification Report – Patons Lane RRC Integrated Water and Leachate Plant MOD| 41 

©2022 Jackson Environment and Planning 
Protection – All Rights & Copyrights Reserved 

3.2.3. Ancillary Infrastructure 
The proposed leachate treatment plant would improve the effectiveness of the leachate management system and 

prepare the Site for connection and discharge of surplus treated leachate to sewer subject to a trade waste agreement 

with Sydney Water. 

Currently excess leachate water is tankered off site. The Modification Proposal includes the treatment and tankering 

of treated leachate water until a sewer connection is provided. 

Existing dual sand conveyors for transferring recovered product from the RRC to the product storage area are 

considered part of the RWTP and will be regularised as part of this Modification Proposal.  

3.3. Construction Works 

Construction activities will take an estimated 6 months and will include: 

Phase 1 General Construction and Drainage Works 

Site mobilisation: 

• Services search; 

• Establishment of environmental management measures including erosion and sediment controls; 

• Establish site access, laydown areas; and 

• Establishment of stockpile sites. 

Grading & civil works: 

• Site stripping, clearing and rubbish removal; 

• Cut and fill earthworks (limited); 

• Construction of stormwater drainage; and 

• Trench, backfill site services. 

Pavement works: 

• Construction access and paving tie in to existing hardstand. 
 
Phase 2: Erection of Plant/Equipment 